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' C-180 PACKING DETAILS

NAME SPECIFICATION [ QUANTITY
1 REFLECTOR 6
2 | SUPPORTOF FEEDBACK J=. 3
REFLECTOR CONNECTION |
3 CORNER 6
REFLECTOR CONNECTION
4 ROUND 1
5 MOUNT ROUND 1
6 UPWARD ADJUST POLE 15x 15 1
7 | DOWNWARDADJUST POLE 20x20 1
8 SUPPORT POLE 2020 2
9 FROUNT PULL POLE 014 1
10 SIDE PULL POLE 014 2
11 SCREW M16 x 15 30(36)
12 SCREW NUT M6 30(36)
13 SCREW M8 x 35 6
14 SCREW M8 x 40 5
15 SCREWNUT M8 12
16 PLASTIC HANDLE 1
17 MOUNT CLIP 3
18 BUL GE SCREW 8x50 6




